

No. : SHCCM160200598 Date : Mar. 22, 2016 Page: 1 of 8

The following sample(s) was/ were submitted and identified on behalf of the client as:

Sample Name	:	PET ACOUSTIC PANEL
Sample Number	:	SHCCM160200598
Test Required	:	EN 13501-1:2007+A1:2009 Fire classification of construction products and
		building elements—Part 1: Classification using data from reaction to fire tests,
		class B.
Product specification	:	2440x1220x9mm
Date of Receipt	:	Feb. 23, 2016
Test Period	:	Feb. 23, 2016 to Mar. 22, 2016
Test result(s)	:	For further details, please refer to the following page(s) ******** To be continued*******

Signed for SGS-CSTC Standards Technical Services (Shanghai) Co., Ltd.

En Stury

Erin Huang Authorized signatory



ng, this document is issued on information and intervention of the second state of the ct to its Gen eral Conditions Terms-and-Conditions/Terms-e-Docum defined therein. Any holder of this do e of its intervention only and within the time of its nonly a cument s. This uthorized altered to the fulle forgery or falsific t of the law. Unle tten to t e: (86-755) 8307 1443, or email: <u>CN. Doccneck@sgs.com</u> [No.69, Block 1159, East Kang Qiao Road, Pudong District, Shanghai, China. 201319 t(86-21) 61196300 f(86-21) 61191853 / 68183920 www.sgsgroup.com.cn 中国・上海・浦东康桥东路1159弄69号 邮编:201319 t(86-21)61196300 f (86-21) 61191853 / 68183920 e sgs.china@sgs.com



No. : SHCCM160200598 Date : Mar. 22, 2016 Page: 2 of 8

I. Test conducted

This test is conducted as per EN 13501-1:2007+A1:2009 Fire classification of construction products and building elements - Part 1: Classification using data from reaction to fire tests. And the test methods as following:

1. EN 13823:2010 Reaction to fire tests for building products - Building products excluding floorings exposed to the thermal attack by a single burning item.

2. EN ISO 11925-2:2010 Reaction to fire tests — Ignitability of building products subjected to direct impingement of flame — Part 2: Single-flame source test.

II. Details of classified product

a) Nature and end use application

The product "PET ACOUSTIC PANEL" is defined as sound absorbing and decorative materials. It's used as sound absorbing and decorative materials. End use application: interior wall, ceiling, office furniture, etc., but not limited to the above products.

b) Description

The details of the product given above have been prepared from information provided by the sponsor of the test.

Color	Beige
Thickness	9.4mm
Mass per unit area	About 2.2kg/m ²

Mounting and fixing:

Fire cement board, with its density approximate 1800kg/m³, thickness 6mm, is as the substrate. The test specimens are fixed mechanically to be substrate with screws. No joint in the long wing. ******** To be continued*******



overleaf, available on request or accessible at http://www.sgs.com/ subject to Terms and Conditions for Electronic Documents at http Attention is drawn to the limitation of liability, indemnification and advised that information contained hereon reflects the Company's Client's instructions, if any. The Company's sole responsibility is except in full, without prior written approval of the Company, An appearance of this document is unlawful and offenders may be pro results shown in this test report refor only to the sample(s) tested an	the Company subject to its General Conditions of Service printed <u>en/Terms-and-Conditions.aspx</u> and, for electronic format documents, <i>i/www.sgx.com/en/Terms-and-Conditions/Terms-e-Document.aspx.</i> jurisdiction issues defined therein. Any holder of this document is findings at the time of its intervention only and within the limits of is to its Client and this document does not exonerate parties to a the transaction documents. This document cannot be reproduced y unauthorized alteration, forgery or falsification of the content or secuted to the fullest extent of the law. Unless otherwise stated the d such sample(s) are retained for 30 days only. t & certificate, please contact us at telephone: (86-755) 8307 1443,
No.69, Block 1159, East Kang Qiao Road, Pudong District, Shanghai, China. 201319	t (86-21) 61196300 f (86-21) 61191853 / 68183920 www.sgsgroup.com.cn
中国・上海・浦东康桥东路1159弄69号 邮编:201319	t (86-21) 61196300 f (86-21) 61191853 / 68183920 e sgs.china@sgs.com



 No.
 :
 SHCCM160200598

 Date :
 Mar. 22, 2016

 Page:
 3 of 8

III. Test results

Test method	Parameter	Number of tests	Results
	FIGRA (W/s)		42.5
	LFS < edge of specimen		Yes
EN 13823	THR _{600s} (MJ)	3	4.6
EN 13025	SMOGRA (m^2/s^2)	. 5	0
	TSP _{600s} (m ²)		25.0
	Flaming particles or droplets		No

Test method	Parameter	Specimen number	Results
EN ISO 11925-2	<i>F</i> s ≤ 150 mm	6	Yes
Exposure = 30 s	Ignition of the filter paper	C C	No

IV. Classification and direct field of application

This classification has been carried out in accordance with EN 13501-1:2007+A1:2009.

a) Classification

The product, PET ACOUSTIC PANEL, classification is as following,

Fire behaviour		Smoke production			Flaming droplets	
В		s	1	,	d	0

Reaction to fire classification: B-s1, d0

Remark: The classes with their corresponding fire performance are given in annex A.

******** To be continued*******



Unless otherwise agreed in writing, this document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at <u>http://www.sgs.com/en/Terms-and-Conditions.sgx</u> and, for electronic format documents, subject to Terms and Conditons for Electronic Documents at <u>http://www.sgs.com/en/Terms-and-Conditions.serv</u> . Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction document. This document be reproduced except in full, without prior written approval of the Company. Any unauthorized aleration, forgery or falsification of the content or results shown in this test report refer only to the sample(s) isted and such a sample(s) are related the failed of days only. Attention: To check the authenticity of testing /inspection report & certificate, please contact us at telephone: (86-755) 83071443, or email: CN_Doccheck@ess.com
No.68, Block 1159, East Kang Qiao Road, Pudong District, Shanghai, China. 201319 t (86-21) 61196300 f (86-21) 61191853 / 68183920 www.sgsgroup.com.cn
中国・上海・浦东康桥东路1159弄69号 邮编:201319 t(86-21)61196300 f(86-21)61191853/68183920 e sgs.china@sgs.com



No. : SHCCM160200598 Date : Mar. 22, 2016 Page: 4 of 8

b) Field of application

This classification for the submitted sample is valid for the following end use condition:

- --- With all substrates classified A1 and A2
- --- With screws to the substrate in mounting for fixing

--- No joint

This classification is valid for the following product parameters:

---Characteristics of various layers identical to those as described in § II b) of this test reports.

Statement: The test results relate to the behaviour of the test specimens of a product under the particular conditions of the test; they are not intended to be the sole criterion for assessing the potential fire hazard of the product in use.

Warning:

This classification report does not represent type approval or certification of the product.

The test laboratory has, therefore, play no part in sampling the product for the test, although it holds appropriate references to the manufacturer's factory production control that is aimed to be relevant to the samples tested and that will provide for their traceability.

******** To be continued********



Unless otherwise agreed in writing, this document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at <u>http://www.sgs.com/en/Terms-and-Conditions.apx</u> and, for electronic format documents, subject to Terms and Conditions for Electronic Documents at <u>http://www.sgs.com/en/Terms-and-Conditions/Terms-en-Document.apx</u>. Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. This document connert to reproduced appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law. Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 30 days only. Attention is 70. Educetex@gsg.com

Attention is 70. Educetex@gsg.com

No.68, Block 1159, East Kang Usa Mad, Pudong District, Shanghai, China. 201319

t(86-21) 61198300

f(86-21) 61198330

ess.china@gsg.com



No. : SHCCM160200598 Date : Mar. 22, 2016 Page: 5 of 8

Annex A

Classes of reaction to fire performance for construction products excluding floorings and linear pipe thermal insulation products

Class	Test method	l(s)	Classification criteria	Additional classification
	EN ISO 1182 ^a and		<i>∆ T</i> ≤30℃, and <i>∆ m</i> ≤50%, and t _r =0(i.e. no sustained flaming)	_
A1	EN ISO 1716		PCS≤2.0MJ/kg ^a and PCS≤2.0MJ/kg ^{bc} and PCS≤1.4MJ/m ^{2d} and PCS≤2.0MJ/kg ^e	_
	EN ISO 1182 ^a or		⊿ <i>T</i> ≤50°C, and ⊿ <i>m</i> ≤50%, and t _f ≤20 s	_
A2	EN ISO 1716	and	PCS≤3.0MJ/kg ^a and PCS≤4.0MJ/m ^{2 b} and PCS≤4.0MJ/m ^{2 d} and PCS≤3.0MJ/kg ^e	-
	EN 13823		<i>FIGRA</i> ≤120W/s and <i>LFS</i> <edge of="" specimen<br="">and <i>THR</i>_{600s}≤7.5MJ</edge>	Smoke production ^f and Flaming droplets/particles ^g
в	EN 13823	and	<i>FIGRA</i> ≤120W/s and <i>LFS</i> <edge of="" specimen<br="">and <i>THR</i>_{600s}≤7.5MJ</edge>	Smoke production ^f and Flaming droplets/particles ^g
	EN ISO 11925-2 ⁱ Exposure =30s		Within 60s <i>F</i> s≤150mm	

******** To be continued*******



ov su Att ad Cli tra ex ap re: At	less otherwise agreed in writing, this document is issued by erleaf, available on request or accessible at <u>http://www.sgs.com</u> bject to Terms and Conditions for Electronic Documents at <u>http:</u> ention is drawn to the limitation of ilability, indemnification any ivsed that information contained hereon reflects the Company ent's instructions, if any. The Company's sole responsibility it naction from exercising all their rights and obligations und A pearance of this document is unlawful and offenders may be pr patts shown in this test report refer only to the sample(s) tested at tention. To check the authenticity of testing /inspection repo	/en/Terms-and-Cor p://www.sgs.com/ei Jurisdiction issue s findings at the tin s to its Client and the transaction d y unauthorized alt secuted to the full od such sample(s) a	iditions.aspx and, for electro n/Terms-and-Conditions/Terr s defined therein. Any hold me of its intervention only a this document does not e ocuments. This document of teration, forgery or falsifica lest extent of the law. Unless are retained for 30 days only.	nic format documents, ms-e-Document.aspx. er of this document is nd within the limits of xonerate parties to a cannot be reproduced tion of the content or s otherwise stated the
	.69, Block 1159, East Kang Qiao Road, Pudong District, Shanghai, China. 201319	t (86-21) 61196300	f (86-21) 61191853 / 68183920	www.sgsgroup.com.cn
中	国・上海・浦东康桥东路1159弄69号 邮编:201319	t (86-21) 61196300	f (86-21) 61191853 / 68183920	e sgs.china@sgs.com



 No. :
 SHCCM160200598

 Date :
 Mar. 22, 2016

 Page:
 6 of 8

Class	Test method(s)		Classification criteria	Additional classification
			FIGRA≤250W/s and	
	EN 13823	and	<i>LFS</i> <edge and<="" of="" specimen="" td=""><td>- · · · · · · · · · · · · · · · · · · ·</td></edge>	- · · · · · · · · · · · · · · · · · · ·
с			<i>THR</i> _{600s} ≤15MJ	Smoke production ^f and Flaming droplets/particles ^g
	EN ISO 11925-2 Exposure=30s	2	<i>F</i> s≤150mm within 60 s	
	EN 13823	and	FIGRA≤750W/s	Smoke production ^f and Flaming
D	EN ISO 11925-2 Exposure=30s	2	<i>F</i> s≤150mm within 60 s	droplets/particles ^g
E	EN ISO 11925-2 Exposure =15s	2	<i>F</i> s≤150mm within 20 s	Flaming droplets/particles ^h
F	No performance	determ	ined	
^c Altern	natively, any exter	nal non-	al component of non-homogeneous substantial component having a P0 criteria of EN 13823: FIGRA ≤ 20 W	
^c Altern produ THR ₆ ^d For al ^e For th ^f In the system modif s1 = Sl s1 or s ^g d0 = I d1 = r d2 = r Ignitic ^h Pass Fail =	hatively, any extern tot satisfies the fol $_{00s} \le 4,0$ MJ, and so my internal non-sum the product as a what are phase of the m have been intro- fication of the limit MOGRA $\le 30m^2/s^2$ No flaming droplet not flaming droplet not d0 or d1. Son of the paper in = no ignition of the paper	nal non- lowing o s1, and ibstantia nole. develop oduced, values ² and T ts/ partic s/ partic EN ISO ie paper per (d2)	substantial component having a PC criteria of EN 13823: FIGRA \leq 20 W d0. al component of non-homogeneous oment of the test procedure, modific the effect of which needs further inv and/or parameters for the evaluatio $SP_{600s} \leq 50m^2$; s2 = SMOGRA \leq 18 cles in EN 13823 within 600 s; eles persisting longer than 10 s in El 11925-2 results in a d2 classification (no classification); classification).	s products. $CS \le 2,0 \text{ MJ/m}^2$, provided that the //s, and LFS < edge of specimen, and products. cations of the smoke measurement vestigation. This may result in a on of the smoke production. $80\text{m}^2/\text{s}^2$ and $TSP_{600\text{s}} \le 200\text{m}^2$; s3 = not N 13823 within 600 s; on.
^c Altern produ THR ₆ ^d For al ^e For th ^f In the system modif s1 = SI s1 or s ^g d0 = I d1 = r d2 = r Ignitic ^h Pass Fail = ⁱ Under	hatively, any extern tot satisfies the fol $_{00s} \le 4,0$ MJ, and so my internal non-sum the product as a what are phase of the m have been intro- fication of the limit MOGRA $\le 30m^2/s^2$ No flaming droplet not flaming droplet not d0 or d1. Son of the paper in = no ignition of the paper	nal non- lowing o s1, and ibstantia nole. develop oduced, values ² and T ts/ partic s/ partic EN ISO ie paper per (d2)	substantial component having a PC criteria of EN 13823: FIGRA \leq 20 W d0. al component of non-homogeneous oment of the test procedure, modific the effect of which needs further inv and/or parameters for the evaluatio $SP_{600s} \leq 50m^2$; s2 = SMOGRA \leq 18 cles in EN 13823 within 600 s; eles persisting longer than 10 s in El 11925-2 results in a d2 classification (no classification); classification).	s products. $CS \le 2,0 \text{ MJ/m}^2$, provided that the //s, and LFS < edge of specimen, and products. eations of the smoke measurement vestigation. This may result in a on of the smoke production. $80\text{m}^2/\text{s}^2$ and $TSP_{600\text{s}} \le 200\text{m}^2$; s3 = not N 13823 within 600 s;



Unless otherwise agreed in writing, this document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at <u>http://www.sgs.com/en/Terms-and-Conditions/Terms-en-Conditions/Terms-en-Conditions/Terms-en-Comments</u> , subject to Terms and Conditions for Electronic Documents at <u>http://www.sgs.com/en/Terms-and-Conditions/Terms-en-Comments</u> , Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the aw. Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 30 days only. Attention: To check the authenticity of testing /inspection report & certificate, please contact us at telephone: (86-755) 83071443, or email: CM.Doccheck@sgs.com
No.69, Block 1159, East Kang Qiao Road, Pudong District, Shanghai, China. 201319 t (86-21) 61196300 f (86-21) 61191853 / 68183920 www.sgsgroup.com.cn
中国・上海・浦东康桥东路1159弄69号 邮编:201319 t(86-21)61196300 f(86-21)61191853/68183920 e sgs.china@sgs.com



No. : SHCCM160200598 Date : Mar. 22, 2016 Page: 7 of 8

Test photos:



Before test



After test

******** To be continued*******





 No.
 SHCCM160200598

 Date :
 Mar. 22, 2016

 Page:
 8 of 8



Before test

After test

Note: The test was performed by SGS other internal laboratory.

Statement: Unless otherwise stated the results shown in this test report refer only to the sample(s) tested.

******** End of report ********



Unless otherwise agreed in writing, this document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at http://www.sgs.com/en/Terms-and-Conditions.apx and, for electronic format documents, subject to Terms and Conditions for Electronic Documents at http://www.sgs.com/en/Terms-and-Conditions.apx and, for electronic format documents, Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document caspx, attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is transaction form exercising all their rights and obligations under the transaction documents. This document cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law. Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 30 days only. Attention: To check the authenticity of testing "inspection report & certificate, please contact us at telephone: (86-75) 8307 1443, or email: CN_Doccheck@asc.com (Mo.69, Biotk 1159, East Kang Usa Bad, Pudong District, Shanghai, China. 201319 t(86-21) 61196300 f(86-21) 61191853 /68183920 www.sgsgroup.com.cn from a certificate, please contact us at telephone: (86-75) 8307 1443, or email: CN_Doccheck@asc.com (Web.95, Bost Kang Usa Bad, Pudong District, Shanghai, China. 201319 t(86-21) 61196300 f(86-21) 61191853 /68183920 www.sgsgroup.com.cn from a certificate, please contact us at telephone: (86-75) 8307 1443, or email: CN_Doccheck@asc.com